
FTi

a:

g:

_:.;:;



a:

coi!

::i

§=



Model   87   20"  Metal   Cutting   Bclnd   Saw                                                                                                                                     OPERATING   INS"UCTIONS

PAGE   l2 powERMATIC   INC.I   McMinnyillel   TOM.



Model   87   20"  Metal   Cutting   Band   Saw OPERATING   INSTRUCTIONS

MODEL   87   ZO"   METAL   CuTTINO   BAND   SAW

Part
Number

Sol          Body   Assembly

8O2         Doorl    Upper

PART   DESCRIPTION

803         Hinge,    Door   (upper   &   lower)

804        Screw,   DoorHinge   H.H.   5/l6-l8   x   %

804A    Washer.  Flats/l6
805        Knobs/8
805A     Knob   I/2

806        Setscrew   I/4-20  x   I/4.

807        Shaft,    Upper   Door   Lock

808         Spring'   LockShaft

809        Spacer.  Upper  Door  Latch

810         Latch,    Door

812          Doorl    Lower

817          Shaft,    Doc)I    Locking

818         Screw,  SocketCap  I/4-20x  3/4

819         Spacer,   Door   Shaft

822          Blacle    Guardl     Lower    Doc)r

823         Screw,    Saw   Guard

824        Door,   Motor   Drive
826         Switch   Box   &   Cover

827         Screw,   Switch   Box   Mounting,   Round   Heacl   I/4-2O  x   3/8

829         Upper    Guide    Bracket

830         Shaft.   Blade   Guide   Bearing

83l          Knob,    Blade   Guide    Bearing    Shaft

832         Washer,    FIat   Thin    3/8

833          Bearing,    Blade    Guide    Fafnir    37PP3    or   equal

834         Plate,   Saw  Guide   Bearing,   Mounting

835         Bearing,    Saw    Guide    200    PP

837         Screw,   Saw   Guide   Bearing   5/l6-24   x   7/8

838        Screw.   Saw  Guide   Bearing'   Socket   Head   Cap   Screw   3/8-24

838A    Screw,   Saw  Guide   Bearing,   Socket   Head   Cap  Screw   3/8-24

839         Screw,    Socket    Cap    5/l6-l8    x     ll/2

839A    Screw.   Socket   Cap   5/l6-l8   x   3/4
84O         Screw,  Thumb   I/4-20  x  I/2

84l         Guide   Bar

842         Holderl   Guide    Bar

843         Platel   Guide   Bar   Holder

844        Screw,  Guide  Bar  Holder  Plate  I/4-20  x  %
845        Washer,   Flat   3/8
846        Screw.    Socket   Cap    %-l6    x     ll/2

847         Splitpin,   Guide   Bar   Holder   I/4-20   x    ll/4

848         Screw.   Guide   Bar   Locking

849        Screw,   Socket  Set   %-l6  x   y4
85l         Chainl   Guide   Bar

852         Balance   \X/heel

852A     Bracket,   balance  wheel

853         Screw,   balancewheel   HH  5/l6-lox   l3/4

854        Washer,    Flat    Thin    I/4

855        Washer,    Flat   I/4   Specia

/:

Always   give   Serial   Number   of   Machine   when   ordering   parts'

Quantity
Required

I

I

2

6

;

2

POWERMATIC   INC.I   McMinnyillel   Tenn. PAGE   13



Model   87   2O"   Metal   Cutting   Bclnd   Saw                                                                                                                                             OPERATING   INSTRUCTIONS

Part
Number                                     PART   DESCRIPTION

856         Screw,   Chain   Mc)unting   I/4-20   x   y4,   Button   Heacl   Socket

856A     Screw.   Filister   Head   6-32   x   5/8

856B      Nut,    Hex    6-32

857          Barl    Balance

858         Guard   Barl   Saw   Blade

860        Lower   Guide   Bracket

86l          Bar,    Lower    Guide    Mounting

862         Screw,   Guard   Bar   Mounting,    Button   Head   Socket   i/4-20   x   I/2

863A    \X/asher,    Lock    %

866          Holcler,   \X/heel    Cleaning    Brush

866A     Brush.    \X/heel    Cleaning

866B      Screw,   Brush

868         WheellBandSaw

869         Key,   Band   Saw   Wheel

870         Shaft,   Upper   Wheel

87l           Bearing,   Upper  \X/heel   S,haft   Fafnir  2O6

872          Bearing'    Hc)using'    Upper   \X/heel    Shaft

873          Bracket,     Upper     Bearing     Housing

874         Pivot  Screw,   Socket   Cap   Screw   3/8-l6   x   7/8

875         Bushing,    Pivot   Screw   %   x   5/8    X   I/2    long

876         Screw,   Square   Head   3/8-l6   x    ll/2

877         NutHex%-l6

878         Screw,     Upper    \X/heel    Aligning

879        Washer   Flat   I/4
880        Screw,   Socket   Set   3/8-l6   x   3/8

88OA     Plug,   Setscrew   5/l6

88l           Mounting    Bracket,    Upper   Bearing    Slide

882          Slide   Shim,   Upper   Bearing   Housing   Bracket

884        Screw,   H.H.   3/8-l6   x   y4
885         Screw,   Upper   Bearing   Slicle   Bracket,   Mounting   %-l6  x   2

889         Bearing,  Tension  Adjusting   Screw,   Nice  603

890         Springl   Tension   Adjusting   Screw

89l          Screw,   Tension   Adjusting

892          Knob,    Tension    Adjusting

894        Tablel   Band   Saw

895         Insert.   Table

896         Screw,    Insert    Locking

897         Spacer'    Insert    Locking    Screw

8100          Trunnic)n,    Table    Tilting

8lO3          Guidel     Trunnion

8lO4A    Screw,   Socket   Cap   3/8-l6   x    I

8105          Ho!derl    Trunnion     Lock    Roller

8lO6          Roller,    Trunnion    Lock

8IO7         Washer,    Flat    I/2

8  loo          Lockscrewl  Trunnion

8109          Bracketl   Trunnion   Lockscrew   &   Gear

8llO         Screw,BracketH.H.5/l6-l8xy4

8lll          Bearing,    Lockscrew    Nice    605

8ll2         Bevel   Gear.   Lockscrew

8ll3         Bevel    Gear,    Lockscrew    Shaft

8ll4         Screw,   SocketSet5/l6-l8   x   5/l6

8ll5         \X/asher,    Bevel    Gear   Flat    5/8

Always   giye   Serial   Number   of   Machine   when   ordering   parts.

Quantity
Required

I

I

2

I

I

I

I

2

17

I

I

2

2

2

I

2

I

I

6
4
3

7

I

I

4
I

I

2

4
3

1

I

2

I

I

I

2

2

I

I

5

I

2

2

I

1

7

2

1

I

I
1

PAGE   ]4 POWERMATIC   INC.I   McMinnyillel   Tenn.



Model   87   2O"   MetclI   Cutting   Bclnd   Saw                                                                                                                                             OPERATING   INSTRUCTIONS

Part
Number                                      PART   DESCRIPTION

8ll6          Key'   Trunnion   Lock   Shaft

8ll7         Shaftl   Trunnion   Lock   Screw

8II9           Dial,   Trunnion   Tilt

8120         Bracketl   Table    Trunnion

8122          Bracket.    Table    Stop

8124         Pin,   Table   Stop   Bracket

813l           Nut,    HexI/2-l3

8134         Screw,   Variable   Speed   Arm    I/2-l3   x   3

8153          Key.   Lower  Countershaft  3/l6  x    ll/2

8153A     Key'   Lower  Countershaft   3/l6  x   3

8153B      Key'   Lower  Countershaft   3/l6  x   I

8170           Boxl     Transmission

8170A     Panel,    Transmission

8I7l           Main     Shaft

8173         Bearing  Capw/a   Hole

8174         Sprocket,   High   Speed   Main   Shaft

8175          lsaV.S.Sheavesolclinaunit

8177          Spacerl     Inner    Transmission

8I79        Woodruff   Key   #8IO
8I79A    Wooclruff   Key   #608
818l           lsaSheave   Sold   in   a   unit

818lA      ls   a    Bronze    Bushing    sold    in    a    unit

8182           Bearing    Fafnir    53O6

8183           Bearing     Fafnir    Sod

8184          Bearing,    Inner   Race   I.R.    7315    R.B.C.

8-l85          Bearing,    Outer    Race    S.J.    7315    R.B.C

8187         Bearing   Cap,   With   Hole

8193         WheelShaft

8196         Hub,    solcl    in   a    unitAssy    #890l

8197         Clutch,   Center   Sliding

82OO          Bearing,    Inner    Race    I.R.    7275,    2C    BBC

820l          Bearing,   Outer   Race   ESJ,   7275.   2CRBC

8202         Spacer,   High   Speec]   Wheel   Shaft

82lI             LockRing     5133-Ilo

82I2         Screw,    Socket    Set    5/l6-l8    x    5/I6

8213          Bearing,    Inner   Race    lR   7315    RBC

8214         Bearing.   Outer   Race   SJ    7315    RBC

8215         Clutch.     Shift     Arm

8216         Upper    Countershaft

8217         Bearing,    Upper   Countershaft    SKF   6206   2RS

8225          Pulley    a    Sheave   sold    in    a    unit

8225A     Bushing'   sold   in   a    unit

8226         Sheave,   V.   S.,   sold   in   a   unit

8230         Shaft.   Clutch   Shift

8232         Clutch,     Shift     Fork

8233          Pin,    Clutch    Fork

8234         Collar.   Clutch   Shaft
8235         Arm,    Shift
8236         Rocl,    connec.ting

8237         ls    a    Sprocketsold    in    a    unit

8238          Nut,   solclonlyina   unit

8239         Bracket,    Upper    Countershaft

Always   give   Serial   Number   of   Machine   when   ordering   parts.

powERMATIC   INC.I   McMinnvillel   Tenn. PAGE   15



Model   87   2O"   Metcll   Cutting   Band   Saw                                                                                                                                                 OPERATING   INSTRUCTlONS

Part
Number                                    PART   DESCRIPTION
8240        Shaftl   Shift   Lever

824l          U-C-Shaft  Adjusting   Bracket  welded   to   frame

8242         Lever,    Shift

8244        Shaft,    Handle
8252         Top,    Gear    Box

8253          Screw,   H.H.5/l6-lox    I

8256        Screw,    HH.    3/8-l6   x    I/4

8258       Chain   #4O   5-nhs   "   connecting   Link
8259         Chain    #40   64    Links    &     I    connecting    Link

8263          BracketI   Speed   Arm       ..

8266        Speed   Arm

8272         S'haft,     Dial    Wheel

828O          Dial   Wheel

828l          Dial,    Speed    Adjusting

8286           Pillc)w    Block    PB2OO    7/8    Bore

8287         Bracket,    Lc)wer   Countershaft

8289        Washer
8290         Sc.rev,    Pillow    Block    Mc)unting

829l           Screw,   Pillow   Block   Adjusting'   Sq.   Hd.   3/8-l6   x    ll/2

8292         Screw,   Socket   Set   comes   w/8295

8293         Lower    Countershaft

8294         Screw,     Bracket    Mounting     HH     3/8-l6    x     I

8295         Pulley,    Compressor   AK64   x    y4

8296         Pulley,    2    Groove    D265O    x    7/8

8297         Compressor   Strapl    Optional   w/Chipblower

8298         Beltl     Compressor

8298A     Belt,    ll/2    Or   2HP    Motor   4L530

8298B      Motor   Holddown   Strap

8299          Belt,    Transmission    4L489

8299A     Belt,   Variable    Speed    2322V44l

83O5          Oil    Pipe

8306          Elll     Pipe

8307          Plug,   Pipe

8308         Bearing    MRC-R-l6-ZZ

;9i:;:8

Bearing    Holder

45o   Guide  Options
Plate,    Speed    Ac]l'usting

Lever,    Hinge

Gasket,   Transmission

84O3          Key3/lox     I

8404         Spacerl   Plastic

8404A    Washer,    Lock    5/l6
84O4B     \X/asher,   Speed  Adjusting   Screw

8410         Screwl   Dial   &   Pointer

8412         Spur   Gear,    Dial    Adjusting

841 3          Handwheel

8414         Screw,   Socket   Set  5/8-ll /2
8415         Bolt,   FeeclScrew   HH5/l6-I

8416         Nut,    Handwheel    Shaft   %-II

84I7          Splitpin    3/I6    x     ll/8

8417A     Splitpin    3/l6   x    I/2

8419         Shaft,    Handwheel

Always   giyo   Serial   Number   of   Machine   whom   ordering   parts'

PAGE   16 POWERMATIC   INC.I   McMinnyillel   Tenn.



Model  87  20''  Metal   Cutting   Band  Sow                                                                                                                                  OPERATINC  INSTRuCTIONS

Part
Number                                     PART   DESCRIPTION
8420        Pinion,   Spur  Gear

842 I          Universal   Joint

8423         Feed   Screw

8425         Screw.   Sc)cket   Set   lO-24  x   3/l6

8426         Pint   Hinge   Lever

8428          Block,    Universal

8429         Spring'    Handle   Shaft

8430         Lock   Ring    5305-25

8437         Hub,   Low   Speed   Main   Shaft

8442        Spacer,   High   Speecl,   Main   Shaft

8444        Spacer.   Low  Speed,   Wheel   Shaft
8446         Nutl    Feed    Screw

8457         Lock    Ring'    Wheel    Shaft

8459          Key   V.   S.   Pulley.   sold   in   units   only

846l          Key,    Main    Shaft   3/l6   x    ll/2

846lA     Key,   Wheel   Shaft   I/4   X   2

8468         Screw,   Socket   Cap   I/4-2O   x    ll/2

8468A    Washer,    Lock    I/4
8469        Screw,   Button   Head   I/4-20  x   3/8
8475         Screw,    Socket   Set   3/8-l6   x    I

8480        Gasket,    Bearing   Cap

8484        See   8307
8485         Pulleyl   3   Groove

8486         CIevis,   Tie   Rod

8487        Tie   Rod

8488         Nut,   Hex   I/2-2O

8489         Clevis   Pin

8490        Cotter    Key
849l          Null   Spring  Cap,  sold   in   units

8492          Cap.    Springl    solcl    in    units

8493          Spring    V.   S..    sold    in    units   only

8494         Bearing  3/4  Steel  Ball

8495         Platel   Bearing   Holder

860O         Pointer

8600B      Scale.    Tension    Adjusting

860l          Bracketl    Tension    Acljusting    Screw

8602         Screw,   Upper   Bearing   Housing   Stop   H.H.   I/2-l3   x   2

8699        Lamp,   Work
8699A    Nut'    Hex
8700         Stud.   Plastic   Hose   Mounting   9/l6-l2   x   I

8705        Compressor
8706         Pulley'    Compressor   AK64

87IO          Plastic    Tubing

87ll            Elll/4Xl/8

8712        Adaptor   I/4

i

I

Always   give   Serial   Number   of   Machine   when   ordering   parts.

POWERMATIC   INC.I   McMinnvillel   Tenn. PAGE   17



^fodol  87  20''  ^hotal  Cutting  Band  Saw                                                                                                                                   OPERATING  INSTRUCTIOt`lS

Part
Number                                     PART   DESCRIPTION
87I3          Fittingl    Plastic   Tube

8714         Nut,    Hex9/l6

8715         Clampl     Hose

8716         Screw,  Filister  Head  6-32  x  5/8

87I7          Nut.     Hex     6-32

8718          Air    Line,    Flexible,    24"    Long

8816A     Nut,    Hex   Self   Lock   I/4-2O

885l          Plate,   Switch   Box   Mounting

8862         Plate'    Welding    Cover

8900        Sprocket,   Low   Speecl   Main   Shaft

890l         Clutch,    High   Speed

8902         Sprocket,   Low   Speed
8903         Variable   Speed   Pulley  Assembly'   Upper   C'Shaft

8904        CIutch,    Low    Speed

8905         Lower    Variable    Speed     Pulley    Assy.

8907         Bearing.    Plug    Assembly    (shown    with    8903)

l8013-I   Handwheel

U2059     Pointer
8915         Hand   Filing   Attachment   Assembly

2

Always   give   Serial   Number   of   Machine   when   ordering   parts.

PAGE   18 POWERMATIC   INC.I   McMinnyille'   Tern.




